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Contract No. INS T HYU n D nl
SUACTEr HYUNDAI CORPORATION rECTION CERTIEICATE STEEL .
ki 32201601C141 EN 10204(2004) TYPE 3.1 ieitioatin, IH20160305388 - 1
Commodity H-BEAM Class Cert. No.
Specification ASTM A572 G50/A992/CSA G Date of Issue
40.21-13 50WM(345WM) 2016-03-24
o . e Chemical Composition (%) ' Tensile Test Impact Test (V-notch) o
gnf:nséc:;s Heat No. Weigh!sH C|Si|(Mn|P|S ?JL“ '\é‘r? ﬁ\‘\/’ Nb | Sn [ce(®) Sthgr?;?h Yield point| Elongation(®’ ;Lelﬁ AVG | 1 ) 3  |(impact Specimen Size)
(k) %100 %1000 %100 %1000 x100 N/mm?2 % ) G
10,00 £1 0132597 | o700 17 146929 19 il 1 4 19 9 3 I 8 aad o7
10,00 11 D132533 | 5000 1919 57 29 8 70 3 ' 13 3 % i RY 0k
0,00 F1 P132543 | good 19 1459 2| 7 %9 49 3 1 M 3 @ 43 5 on
10,00 F1 0132544 | a0 19 19 57 29 8 °J 3 3 9 9 9 B qg 5l 0%
10,00 F7 NO3172Z7 | 0] 1 1968 24 19 %3 iF od 9 19 3 g 4 sad o7
10,00 F1 NO3IT28 | a9 1) 69 21 7 %3 4g sd 3 'Y % &4 ay  sed on
40,00 F1 N0308S4 | o)) 18 19 97 20 9 T 15 43y ] il 9 ord ord
10,00 1 N030870 | 4p0) 1§ 29 99 30 7 Tl od g (dugi e 3E 0 R 08
iooort o Nosterz | o 19 1909 a2 19 3 0 F 4 o o 2 BT 7Y 07
SUB TOTAL -
(Note) (1) Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Ni/15+Cu/15) (2) Gauge length : 200 mm (3) Yield Ratio = YP/TS

7. C. Ahn

General Manager of Q.A Team

HMS | 102(A)-3a

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER

# [ORETETSORTENI S S50 & &olol| A2 5+ ol3 U Ct(QRcode scaner App : ‘Qreal’)

2013039 A4(210x297)




